
1 / 16

The Assembly Rating is a

5-point system showing the

level of effort needed to

assemble a specific product.

EASY DIFFICULT

VERSION # 24-04-03

2 - Persons

Phillips

Screwdriver

(Not Included)

(Included)

Allen Wrench

Recommended



2 / 16



3 / 16



4 / 16



QUEEN SIZE BED

5 / 16

Headboard

 2  1pc

Headboard Leg

(L/R)

 3  2pcs

 Triangle Support

Panel

Footboard

FB T-runner support

 Bed Slat Support-1

-95 x 30 x 30mm

 Bed Slat Support-2

-107 x 30 x 30mm

Side Rail         Bed Slat

-1545 x 45 x 18mm

  FB Drawer Frame

 Concealed Panel Headboad Back

 Support-1

-1556 x 30 x 19

Drawer Support Rail

-1545 x 30 x 30

Bed Slat Support-3

-518 x 30 x 30

Headboad Back

 Support-2

-1556 x 45 x 19

Bed Slat With Marking

-1545 x 45 x 18

Side Rail DrawerFootboard Drawer



HARDWARE INSIDE HEADBOARD

  Bolt 1/4" x 1-3/8"CSK m4 x 32mm

6 / 16

Pan Head Screw

 m3.5 x 20mm

  Bolt 1/4" x 2"

Lock Washer
   Flat washer Allen Key M4x110

HARDWARE INSIDE SIDE RAIL

CSK m4 x 32mm

Pan Head Screw

 m3.5 x 20mm

  Bolt 1/4" x 1-3/8"   Bolt 1/4" x 2"

Lock Washer
   Flat washer Z-Bracket Allen Key M4x110

HARDWARE INSIDE UNDERBED DRAWER

Handle Truss Head Screw

M4 x 48mm

Truss Head Screw

M4 x 50mm



7 / 16

packed in 3 cartons

 A x 8pcs

Carton Designation HardwarePart

Queen Size

Bed HB, FB

HB Legs,Triangle

Support Panel,Fb

T Runner

Support,Bed Slat

Support,

 B x 8pcs

 C x 4pcs

 D x 2pcs

X 2

X 2

X 4

X 1

X 1

 E x 6pcs

 F x 6pcs

Queen Side

Rail,Bed Slat,Fb

Drawer

Frame,Concealed

Panel,Headboard

Back

Support,Drawer

Support Rail,Bed

Slat.

Queen Side Rail

Drawer,Footboard

drawer

X 1

X 1

 G x 1pc

 H x 16pcs

 I x 27pcs

 J x 15pcs

 K x 6pcs

 L x 15pcs

 M x 15pcs

 O x 1pc

 N x 1pc

X 2

X 3

X 1

X 5

X 1

X 1

X 5

X 1

X 2

X 4

X 2

#Q x 4pcs

#R x 4pcs

#P x 8pcs



ASSEMBLY  INSTRUCTIONS

1

2

8 / 16

Part  3  x2pcs

Part  4  x2pcs

Part  1  x1pc

Hardware  C  x4pcs

Hardware  D  x2pcs

Hardware  E  x6pcs

Left

Right

Back

3

 1

WARNING!

INSTALL THE BOLTS BY

FOLLOWING THE ARROWS

SHOWN.AFTER ALL BOLTS

BEEN INSTALLED INSIDE THE

HOLE PLEASE TIGHTEN THEM

FULLY.

 G

 C  E

 F

 E

 D

 F

Hardware  F  x6pcs

Hardware  B  x8pcs

Attach and tighten the Headboard Leg L/R ( 3) to the

Headboard ( 1).

Insert Spring washer ( E) , Flat Washer ( F) , tighten

JCBC bolt ( C &  D)  by using an Allen Key (7).

Attach and tighten the triangle Support Panel ( 4) to

the Headboard and tighten the Panhead screw ( B)

using screw driver . (Not included)



ASSEMBLY  INSTRUCTIONS

3

9 / 16

Part  15  x1pc

Hardware  A  x8pcs

Part  12  x1pc

3.1

3.2

 12

 15

x6

x2

 A

 12

 1

 3

 15

 A

4

Hardware   J  x4pcs

Part   8  x4pcs

x4

 M

 8

 O

 J

 L

3

3

 8

Hardware   L  x4pcs

Hardware   M  x4pcs

Attach Headboard Back Support (12) & (15) as picture

shown. Tighten

the CSK screw (A) using a screw driver. (Not included)

Attach the Side Rail (8) to the Headboard Leg L/R

(3). Insert Spring Washer (L) , Flat Washer (M) ,

tighten JCBC (J) using

 an Allen Key (O).



ASSEMBLY  INSTRUCTIONS

x4

5

Hardware   J  x4pcs

Part   2  x1pc

Hardware   L  x4pcs

Hardware   M  x4pcs

 M

 8

 O

 J

 L

2

2

 8

x1

6

Hardware   J  x1pc

Part  10 x1pc

Hardware   L  x1pc

Hardware   M  x1pc

Attach the Side Rail (8) to the Footboard (2). Insert

Spring Washer (L) , Flat Washer (M) , tighten JCBC

(J) using an Allen Key (O).

Part   6 x1pc

10

6

6

10

O

J

L

M

Attach Support Leg (6)  to the Footboard Drawer Frame

(10). Insert Spring Washer (L) , Flat Washer (M) , &

tighten JCBC (J) using     an Allen Key(15).

10 / 16



ASSEMBLY  INSTRUCTIONS

11 / 16

7

Hardware   J  x4pcs

Part   10  x1pc

Hardware   L  x4pcs

Hardware   M  x4pcs

Attach the Footboard Drawer Frame (10)

to the Side Rail (8). Insert Spring

Washer (L) , Flat Washer (M) , tighten

JCBC (J) using Allen Key (O).

x2

10

 8

 O
 J  L  M

 8

10

8

Hardware   H  x4pcs

Part   5  x4pcs

Attach the Drawer Support Rail

(5) to the Footboard (2) using

CSK Screw (H) and tighten with

Screw Driver. ( Not included)

x4

 5

2

2

 5

H



ASSEMBLY  INSTRUCTIONS

12 / 16

Attach the Drawer Support Rail (5)

to the Footboard Drawer Frame

(10). Insert Spring Washer (L), Flat

Washer (M) & tighten JCBC Bolt

(J) using an Allen Key (O).

x4

9

Hardware   J  x4pcs

Hardware   L  x4pcs

Hardware   M  x4pcs

10

10

 5

 O

 J

 L

 M

10

Hardware   K  x1pc

Part   7 x1pc

Part  13 x1pc

x1

Attach Support Leg 2 (7) to the Drawer support Rail (13).

Tighten JCBC Bolt (K) using an Allen Key (O)

7

13

7

13

K

 O



13 / 16

ASSEMBLY  INSTRUCTIONS

11

Hardware   H  x2pcs

Attach  Drawer Support Rail (13) to

the Side Rail (8) using CSK Screw (H)

and tighten with Screw Driver. ( Not

included)

x2

 8

13

Part   13 x1pc

13

H

12

Hardware   K  x5pcs

Part   9 x3pcs

Part  14 x5pcs

Attach Bed Slat (9) & (16)  to the Bed Slat Support (14) . Tighten JCBC

Bolt (11) using an Allen Key (15). ( Loosen and tighten the Adjuster to

stability of bed)

x3

x2

16

9

Part  16 x2pcs

14

14

K

K

O

9

14

O

14

16



14 / 16

ASSEMBLY  INSTRUCTIONS

13

Attach  Z-Bracket (N) to the Bed Slat Support

(14) and Support Leg 2 (7). Use Panhead Screw

( I ) and tighten with Screw Driver. ( Not included)

x2

Hardware   K  x5pcs

Part   9 x3pcs

Part  14 x5pcs

Part  16 x2pcs

9

16

16

9

9

14

7

7

14

N

I

Slide FB Drawer (17) into position over T-Runner

Support Rail (5). Then slide Side Rail Drawer (18) into

position over Drawer Support Rail (13). Adjust the

adjuster for alignment of drawer box.

14

Part  17 x3pcs

Part  18 x5pcs

17

18

18

 5

13



15 / 16

ASSEMBLY  INSTRUCTIONS

Install the Handle (P) infront of drawer

(18). Tighten the Handle Screw

(R) using Screw Driver. (Not included)

LINE MARKING

x4

x4

x10

Install the handle (P) infront of drawer

(17). Tighten the Handle Screw (Q) using

Screw Driver. (Not included)

STEP 1

STEP 2

STEP 3

17

P

Q

P

R

15

Hardware   P  x8pcs

Hardware   Q  x4pcs

Hardware   R  x4pcs

Hardware   H  x10pcs

Attention! Screw on this markings on concealed panel slat (11).

Realign the Concealed Panel Slat (11) as shown.

H

 8

 9&14

16

Part  11 x5pcs

11



ASSEMBLY  INSTRUCTIONS

Attach Concealed Panel (11) over the Bed Slat (9 &14) using

Panhead Screw (I) and tighten with Screw Driver. ( Not included)



x25

11

I

 9&14

16 / 16

This product is intended for RESIDENTIAL USE ONLY and not for commercial use.


	0016I-Queen-Pg1
	0016I-Queen-Pg2
	0016I-Queen-Pg3
	0016I-Queen-Pg4
	0016I-Queen-Pg5
	0016I-Queen-Pg6
	0016I-Queen-Pg7
	0016I-Queen-Pg8
	0016I-Queen-Pg9
	0016I-Queen-Pg10
	0016I-Queen-Pg11
	0016I-Queen-Pg12
	0016I-Queen-Pg13
	0016I-Queen-Pg14
	0016I-Queen-Pg15
	0016I-Queen-Pg16

